-

S CERO.FWDZ

©

©

o

3RACING CERO FWD

All NEW FRONTIER PLATFORM ©
FEATURES L r—)
. ALL GEOMETRIES ARE FROM GENETIC CERO[JJiFBAE —L

o o ONOOAWN =

. PIVOTING STYLE IN ALL GRAPHITE LOWER WIS%I-TE%'GNE;
. RAPID MOTOR GEARS CHANGING FROM SLIDE_@EEm

. SEPARATE UPPER DECK
. QUICK CHANGE SPUR GEAR HOUSING L1
. MOTOR MOUNT AS FOR BLINKY MAXIMUM ADJUSTABIIs

. PRELOADED 80 GRAMS WEIGHT DISTRIBUTION IN (
. ARS SUSPENSION WITH HIGHLY ADJUSTABLE GE@MET

. All KNUCKLES ARE COMMON TO REDUCE THE NUMBI

(G N

R

SETTINGS
SPARES FOR FRIENDLY MAINTENANCE \

. NEW ALUMINIUM SHOCK TOWERS WITH MULTIPLE SKOCK!

MOUNTING POSITIONS

o

o

LTI

(o)

G580 R

Instruction Manual | B

HuikznPHE

https://3rhk.world.taocbao.com https://3racing.shop

http://www.3racing.com.hk



Specification / BRAEIA

BEFORE YOU START

Before building and operating your KIT-CERO FWD , you must read through all of the assembly instructions of this instruction manual and fully understand
them to get the maximum enjoyment and prevent unnecessary damage.Read carefully and fully understand the instructions before begin assembling.
Make sure you review this entire manual. We cannot accept your KIT-CERO FWD for return or exchange after it has been partially or fully assembled.

$EHIITARIIC

KIT-CERO FWD ODFEII T EIRIET BRIICIE 4T BAEEREBIREHAEZ H5ndr CEU RO TEEL TH MELGWAA—IEEITZESIC. SV IV EHSEL
FHTFEWV R TDIRTEFHLLBFTHE>CTERLTHS. TV TV DB TESBHED TV BIRHBAEDLBANBRETE THEHIEEBHENH T EL HEDO—IR,
FNELTHEITCITHEI LTS BEDIEPOREGEIFE—V TCELHADT. T THRIILEVEE,

CUSTOMER SUPPORT

We have made every effort to make these instructions as easy to understand as possible. However, if you have any difficulties, problems, or questions,
please do not hesitate to contact the 3RACING support team at service@3racing.com.hk . Also, please visit our web site at https://www.3racing.shop to
find the latest updates, set up information, option parts,and many other goodies. We pride ourselves on taking excellent care of our customers.

BEFRANDYR—b

R ICBI T DR BURDFBAIE DY ZLTHYE T HABILDBIZICCTERED HEHEIEBTERICIRACING T R— b F — LD A —]U as.jp@3racing.com.hk (HAFE
SHG) ISR T TV, Tfe DU 741 hhttp://www.3racing.com.hk TIEBFIER . 7 b 7Y TOERD F T aH)VIN—Y RUZDMOERDIERGED
BRI BRI B BRI LSRRV T2 LS TEBRYMGL T LET,

SAFETY PRECAUTIONS

Please read the instruction manual before building and operating this model and follow all safety precautions. For reference reasons, please keep the
instruction manual at hand. For provide the maximum performance, we have a full line upgrade parts for our KIT-CERO FWD. Using any third

party parts on this model will void guaranty immediately. The buyer expressly agree to indemnify and hold harmless 3RACING for all claims resulting
directly or indirectly from the purchase, ownership or use of the product.

BB

SURDEIIL T KT IFRAET BR0ICE BURGESE 2 BFA G G REBBICHBREV T TV BUREGBEZ IS B FELNEIITDHBAICBLN T WD TEBR TELLSICHHEL
HTFEV BB DUAREEFRIR T B 28I KIT-CERO FWD ERD 7Y I L— RV —X &L TEVE LT, B=E D& BRACING 7 v TJ L— RS 1 Lot

D) ZHFENTEVETE RBEDREE T CITREVE T BEEIFEREIC. IVIEBENICERECEATIE. 2 TOREREP BEELIEN.
GEBEDFRIRUEEECRETEEICEIET,

Included Items / BERICEETMT L : Specifications / BEAR ANV :
Overall Length/£& : 390mm Chassis Only
#1000K [JFRTSvasmp- iS008 4450 Siicone Ol Overall Width/£1& : 188mm
QOil #1000K UV FAIL Qil #450 )V F A

Overall Height/2%: 73mm

Wheel Base/RA—/bRX—X : 257mm

Updated Instruction Manual / Set-up Sheet / Set-up Manual / Gear Ratio Chart : Weight BESZ : Approx 1220 With Electronic Devices
EIRDBBRE /o b7y T | £ LTy THRE | £TLOER Oht/S(EEER : App 9l )

http://www.3racing.com.hk

English Version / BE5ERR : https://3racing.shop Contents / B8}
J Version / E*!iﬂﬁ http://www.3racing.com.hk
apanese version u : https://3racing.shop
1. Front Page / A P1
1 . =) .
Tool ReqU“'ed /Mgfé‘/ W 2. Specification / BR{HEEIE P2
3. Remaining Parts / 14/ &8 & P3
1.5mm Hex Wrench 4. Gear Differential Assembly / %777 7 DEU{F P4-5
1.5mm AmL>F 5. Front And Rear Suspension Arm Assembly / 70>/ b & U774 27— OB ———P6-7
2.0mm Hex Wrench .
2.0mm ALY F 6.Bag3//\v¥ 3 P8
2.5mm Ball Driver Hex Wrench 3 N e ks
2.5mm AR F51 1 7.Front And Rear Bulkhead Installation / 70> k & U7/ \JLI Y ROBUTS P9 - 11
4.0mm Philips Screwdriver 8. Drivetrain Installation / B¥&h=/ R 7 L\ DEATVF P11-12
ggmm z;f&;;”i 9. Front And Rear Shock Tower Assembly / 70>/ b & U772/3v 727 —DEATF ——| P12-13
S.5mm FubESA/N 10. Front And Rear Stabilizer Assembly /70> k & U7 22 €S A H—DEYFF P14
11. Upper Deck Installation / 7/ \—7 v+ DB 1+ P15
12.Bag5//\v%'5 P16
13. Front And Rear Knuckle Assembly / 78>/ b & U773 7 )V DBt —--mmmemeeeeeeee P17 - 19
14. Oil Damper Assembly / 71 )L > ]\—DEF P20-21
PL@RS WIRE CUTTER 15. RC Unit Installation / RCL = FDEL 4 P22-24
EEk b TAY=hE— 16. Front And Rear Body Post Assembly / 7> + & U7 R 71— RZ F DB P25 - 26
17. Setup Sheet / v b7y 7> —h P27
— 18. Gear Ratio Chart / £ 7L/ 4 F 4w b P28
HOBBY KNIFE Sso 19. Spare Parts & Optional Parts / ANX7/N\—Y & T3+ )biIN—Y oo P29 - 31
Fyla— e 20.End Page / E&Af P32
BODY REAMER TWEEZERS
RFq—)—<— grevh

CA B




,.-rEER,D.ﬁIJI’g,

REMAINING PARTS / /@& an

e

2mm Allen Key (1) gcg;V\ll/rG/n? ((11)) Ball Cap Socket (1)
2mm AALVF (1) R=IbF v+ v Ty k)

Body Clip (8)
RF14—=o)v7(8)

Cero Ultra Diff Bearing Housing
Low Profile (2)

EIEVITU-R
M=
o £t

NnNoIv5o-=7a774I1b Q) G Ceramic Grease (1)
M3 x 8mm Button Head Screw (2) STy o TUR()

' M3x8mmRZUAY KX 1) 1—(2)

Servo Saver 23T (1)
—REA/\—23T(1)

Servo Saver 25T (1)
H—KREA/\—25T(1)

Cero Ultra Body Shield Upper 75mm (2)
OVIV S RF 42—V K7 v IN\—75mm (2)

Thread Locker
222

BOmEN
Low Strength / SR

Cero Ultra Body Shield Upper -A (1) /B (1) L[l #1000K Silicone Qil (1) il Thread Locker (1) |20 #450 Silicone Oil (1)
O IR RTA—=IVET7YIX=-A(1)/B(1) [ G| #1000K U a>A4 )0 (1) WEER 20w 45 (1) | el #450 > UavF 1L (1)

S VIHE SVl Y RB

CIVIRAIE

Cero Vertical Rear Body Post (2)
O BEUT7RTARKAL(2) Double Sided Sticky Tape (1)
mET—7 (1)




u ’ Watching the Gear Differential Assemble click here ‘ “&
CFERO WD,
1 . Gear Differential Assembly / 7577 DE{3} }v'“—“—a“ o

~N
M2 x 9.8mm Pin (2) 10T Bevel Gear (4)
== \12x98mm £ (2) o 10TRNILET (4)
M3.6 x9.5x0.Tmm
P5 O-Ring (2) Spacer (4)
P5 oUvY(2) 18T Bevel Gear (2) AN=T—(4)
18TANILEFT (2)

M3 x 8mm Flat Head Screw (4)
M3x8mm T3y MY A7) 1—(4)

M5.1x15.4x0.3mm
== Spacer (2)
'\*_ | M10x 15 x 4mm Bearing (2) ZR—H—(2)
A M10x 15x4mm A7) > 5 (2)

3.5mm Cross Pin (1)

I | 3.5mm 7 AaRE> (1)
Gear Differential Housing (1 38T Bevel Gear (1) Gear Differential Gasket (1) leferentlal Outer Joint (2)
EFFINIIVH (1) 38T ANILET (1) FTTIARTY ) TITIR—=TaAV k()

-
-

Step 1 y Step 2

, Differential Outer Joint
s TITIEA—=J3AV b

Ceramic Grease
Iy IIUR

7

Differential Outer Joint . . .
FITER—T a4k / Gear Differential Housing
FTTIINIDIVY

/
/
M5.1x15.4x0.3mm 7
Spacer s
AN—H— / Ceramic Gre;se
38T Bevel Gear 7 h‘ VIV
P5 O-Ring 38T ANILET 7
P50 5 *7
/
M2 x 9.8mm Pin 7
on s M51x154x03mm
M2 x9.8mm £~ , Spacer
% s AR—H— #1000K Silicone Oil
P #1000K U a¥A A1V
, P5 O-Ring
BTANET ) .7 18T Bevel Gear (2) PSOY>7 #1000K
, 18TANILET (2) .
3 M2 x 9. 8mm
Pin
Er

After installing the 18T Bevel Gear , fill Differential Housing

with enough oil to completely cover the 18T Bevel Gear as

shown in the right diagram.

18TRNIVF T ZB Y FIFE LIEIL. ARDEL S IK18TRNLFT

EHEREEVAVFAIVET INIIVIDRITANTLEEL,

-4-



1. Gear Differential Assembly / 7777 DHY {3+

N e
2CERD WD

( Step 3

10T Bevel Gear Step 4
10TRAILFT
M3 x 8mm

3.5mm o OxREY
T~ M3.6x 9.5 x 0.1mm

3.5mm Cross Pin )A

Spacer
AN—H—

M3.6x9.5x0.1mm
Spacer
AR—H—

10TRNJLF7

#1000K Silicone Oil
#1000K >V aA># 1V

#1000K
’/ olL

|
|
|
|
|
|
|
|
|
|
|
10T Bevel Gear |
|
|
|
|
|
|
|
|
|
|
|
|

After installing the 10T Bevel Gears, fill
Differential Housing with enough oil to
completely cover the Cross Pin as shown
in the left diagram. Slowly rotate the
Outer Joint to remove any air bubbies
trapped under the Bevel Gears.
10TANILF 7 Z B (13 % L&,
IROESICVAREVEREZIEFELTIVE
TINTIVTDRICANTLIEEL,
ANVFTORICAFNRRERY £57c8
IKT792=934 7 bEDOSYERLTLREEL,

Flat Head Screw
oY by FRYYa1—

~

/

N

Step 5

M10x 15 x 4mm
Bearing
~NTIVG

M10x 15 x 4mm
Bearing
NFIVYT

Gear Differential Gasket /
¥T7TFIHRTY N

Assembled View
#0537 [

.

M2 x 6mm Button Head Screw (12)
M2x6mm REZ Ay RX2 1) 21— (12)

M3 x 6mm Set Screw (4)
M3x6mmEy F X1 1—(4)

M3 x 8mm Flat Head Screw (8)
M3x8mm 75w bAY FXY1) 21— (8)

P oy

Front Pivot Ball Mount FA (1) /FB (1) '
70V P IS VIS—R—IL > FFA(1)/FB(1) Graphite Lower Wishbone 2)

IZ774 M TEVA Y22 R—>(2)

Rear Lower Pivot Ball Mount RA (1) / RB (1)
U7 LAV IN—KR—=JVb <> FRA(1)/RB(1)

4.8mm Ball Stud L=3.2 (8)
4.8mm R—J)LAZ v F L=3.2(8)

I&=amc

Rear Graphite Lower Wishbone (2)

V7PIS 774 ML 1y 1R—

4.8mm Suspension Pivot Bushing (8)
48mmBARY Y 3V ERY b Ty T (8)

~9
-©

48

4.8mm Suspension Pivot Ball (8)
4.8mm PRIV FERY FR—)L(8)

M3 x 6 x 2mm Spacer (8)
M3 x 6 x 2mm AX—H— (8)

C|

5.2mm Suspension Pivot Bushing (4)
52mm YRRV 3V ERY b TvI T (4)

Downstop Mount (4)
BIOVAMYTIIVE (4)

Upper Wishbone Spacer (8)
TYIN— T4y aR—Y AR—H—(8)

M6 Bowed E-Ring (4)
M6 STEU > Y (4)

Main Graphite Chassis (1)
AV GST7A R v—2 (1)

> Q)

.5.



° ’ Watching the Front And Rear Suspension Arm Assembly click here ‘ w
T 1 T L

2. Front And Rear Suspension Arm Assembly -'L‘-Eﬂ E%
707+ &VT7HRAT—LOBRIF =~

Front Suspension Arm / 702 k- 9227 —L ./ migm Eaefysir;W/; Ya—

Left / Z=fil M2 x 6mm Upper Wishbone Spacer
oi TYIN—9 1y
L K= ZAR—H—

Button Head Screw
REUAY FRYYa1—

Graphite Lower Wishbone
J5774 bk

5.2mm Suspension ' *
Pivot Bushing 4 e
52mmHY ANV 31 TELIA Yy aR—>

ERy F Ty vy

—_—— — - — — 4\
\

A

|
|
|
|
|
Downstop Mount
I g5y 79w
J

M6 Bowed E-Ring
M6 SHEU Y

4.8mm
Ball Stud L=3.2
R—=IVR 2w FL=3.2

4.8mm Suspension
Pivot Bushing
48mm YRRV 3>
ERy F Ty

4.8mm
Ball Stud L=3.2
R—IVRZy FL=3.2

Front Pivot Ball Mount FB
7aY b TMIZ Y IN—
R=IVITVMFB

Assembled View
lNoTe : Please repeat steps for Right Side assembly. J ,%H..l_L

TEE RABOEIIERT Y TEERLTIIZEL,

-

/

Rear Suspension Arm / U7 - R7—L

Left / &fl M2 x 6mm

Button Head Screw
REIANY FRY)a—

5.2mm Suspension * o L
Pivot Bushing - i
52mmy ARV 3> EEE:

r FIFFEEIIF;

ERy b Iy vy : :

4.8mm Suspension
Pivot Bushing

4.8mm ARV 3>
ERy b Ty y

M3 x 6mm
Set Screw
Yy bR a—

Upper Wishbone Spacer
TYN—Tqy¥a
K= AR—H—

Rear Graphite Lower Wishbone
V795774~
Ty YaR—>

M6 Bowed E-Ring
M6 SHREU Y

4.8mm
Ball Stud L=3.2
R—IVRZ Y FL=3.2

4.8mm
Ball Stud L=3.2
R=IVAZ v FL=3.2

Downstop Mount
A9VA MY TIDV b

Rear Lower Pivot Ball Mount RB
U7 LAY IN—KR—
W=V FRB

Assembled View
Nofte : Please repeat steps for Right Side assembly. —
l TEE BB EOBILER Ty TEERLTLEE W, '%H AL




2. Front And Rear Suspension Arm Assembly
7Yk & V7Y R7— LOR T

-

T T 5 > N
"EER,U‘Ew’g’

M3 x6x2mm
Spacer
AR—H—

4.8mm
Suspension Pivot Ball
YAV bERY bRV

A

M3 x 8mm
Flat Head Screw

T3y by FRT ) 2—
Main Graphite Chassis
AV IZTFA M=

Thread Locker
ES=4:

Note: After the suspension arms are assembled, they should be
able to move up and down freely.
TEE AT -LORAIHERLELRS. LTOBHE%E
AL=RXFBTEMLETY.

Assembled View
#HI N

/

.
y

-

M3 x6x2mm
Spacer
ANR—H—

4.8mm
Suspension Pivot Balll
YAIIY FERY FR—Ib

A

-

M3 x 8mm
Flat Head Screw
TIY ANy FRI) 2

Thread Locker
ES{=024 )

)

Assembled View
#r

\

Note: After the suspension arms are assembled, they should be
able to move up and down freely.
THEHE HRT-LOBAIHERLE LS. LTOBMEE
AL—RXTBTENLETY.

/




N S-S
SCERO U D

O

M2.5 x 4 x 6mm Spacer (2)

M2.5 x 4 x 6mm AX—14— (2)

M5 x 7 x 0.2mm Shim (2)
M5x7x0.2mm </ L (2)

Ol

5mm Countersink Washer ( 2)
SmmATFT7IVT Ty v —

M3 x 6mm Flat Head Screw (17) ° .

M3x6mm 75 Ay FX71) 21— (17)
Cero Spur Gear Locker (1)

O AN—F70vAhH—(1)

M3 x 6mm Button Head Screw (11)

M3 x6mm RZ Ay FXZ1) 12— (11)

s

M3 x 8mm Button Head Screw (1)
M3 x8mm RZ Ay FXY1) 21—

e

M2.5 x 6mm Socket Screw (4)
M25x6mm V4w FRY 1) 21—

(o

M2.5 x 10mm Socket Screw (2)
M25x10mm Yoy f ROV 1—

High Profile (2)
(4)

(2)

Steering Link (1)
ARFT7IT0>9(1)

M3 x 6 x 2.5mm Bearing (2)

M3 x6x25mmA7 1> (2)
= Cero FF Main Motor Mount (1)
M5 x 8 x 2.5mm Bearing (5) E—2—<TV M)

M5 x8x2.5mm A7 1) >4 (5)

oL

-y

M5 x 10 x 4mm Flanged Bearing (1)
M5x10x4mm 75> INTF Y5 (1)

O

4.8mm Ball Stud L=4 (5)
4.8mm R—)V A2 K L=4(5)

: 771
4.8mm Ball Stud L=6 (12)
4.8mm R—JVAZ v F L=6(12)

M5.5 x 10mm Fan Post (1)
7 VRZE() Steering Arm-L (1) /R (1)
AFT7IG7—=L-L(1)/R(1)

M3 x 6 x Tmm Spacer (10)
M3 x6 x Tmm AX—1—(10)

M3 x 5 x 0.2mm Shim (2)
M3 x5x0.2mm > L (2)

Q
L
O

Cero Ultra Diff Bearing Housing

OV bS FAIRNTI YT
INDDTNATATFAIV(2)

Front Shock Tower -A (1
Oy bravyao—

o-av

=N
\

Ol

M5 x 7 x 1.5mm Brass Spacer (1)
M5x7x1.5mm 75 RAXR—1—

Ol

M5 x 6.5 x 2.5mm Brass Spacer (2)
M5x6.5x 2.5mm 7’5 X AX—H—

M8 x 12.5mm Steering Post (2)
M8 x12.5mm X772 KRAF (2)

Aluminum Gear Adaptor (1) Oi

TWERFTTETZ=() M5 x 7 x Tmm O-Ring (1)
M5x7xTmm Oy >4 (1)

Ol

m

)]

20T Pulley (1)

20T 7—1—(1)

20T Pulley Spacer (1)
20T —1) —ZR—%—(1) 3

102T Pulley (1)
102T 7—1—(1)

II

Bulkhead Cover - A (2)
NIVI~Ny FAN—-A(2)

Midship Belt 306 (1)
Sy Ry IRV 306 (1)

\K

Bulkhead Cover - B (2)
INIVI A~y FAIN—-B(2)

e

_/AB“] )/ B(1) Rear Shock Tower-A (1) /B (1)
D723y y27—-A(1)/B(1)

Bulkhead B (2)
NV ANy F—B(2)

Bulkhead A (2
VAVI 27 20N |~ A(2)

. 8-



° ’ Watching the Front And Rear Bulkhead Installation click here ‘ w “%
3. Front And Rear Bulkhead Installation '.-'L‘-Ecﬂ. ‘ﬁ%

707k &VTINIVIANY FORRIG
/ Spur Gear Adaptor / RIN—F 7 7R TZ2— \

Step 1

20T Pulley
20T7—Y—

Step 2

")\M5x10x4mm

Flanged Bearing /
TSVIRNTIVYG
s

\\

M5x8x2.5mm PN
Bearing s N
7Y G s AN

\ / o
M5x7x1.5mm / d

Brass Spacer 7

55 AR At — , Aluminum Gear Adaptor

TPIWVEFTTET2—

2

__________ g NS Assembled View
S X 2 "

h 1027 Pulley #H3r

h 102T 7—1)—

/
M5.5 x 10mm Fan Post /
T7VRAE Y

/
/ M2.5 x4 x 6mm
; Spacer
AR—H—

/ M2.5 x 4 x 6mm -
/ Spacer -
/ AN—H— Phe
—
Cero FF Main Motor Mount / -~
E—42—IUVF -
—
M3 x 8mm / -~
Button Head Screw / -~
REVAY FRY)a1— / -~
/ -
/ M2.5 x 10mm _
Y, Socket Screw r
, Yy A a1— |
e e e e ]
/
/
_______________ Y M5 x7x0.2mm
Shim
Step 5
,\ fihiead M5x7x Tmm
0-Ring
Thread Locker oyvyg

ES=E4-]

Midship Belt 306

M3 xomm Sy Ry I 306

Button Head Screw
REUANY FRY ) 21—

Cero Spur Gear Locker

K O AN—F7avh— /
-9.




N SN\
3. Front And Rear Bulkhead Installation £ 0 E%

F0v bk &YZINIVIAY FORF ’

Assembled View
#A3T [

/Step 6

/. Step9

M3 x 6mm
Button Head Screw
REUAY FRIYa1—

\\ / M3 x 6 x 2.5mm
\ M3 x 6mm Bearing

———— — FlatHead Screw / NP
ISy bAYy FRIYa— 7
/
/
/ N\
/ AN
_______________________________ N
S 7 Ny M3 x5x0.2mm
M3 x 6mm N Shim
te p 4.8mm Flat Head Screw N Zh

Ball Stud L=4

R—IVZ 2w K L=4 75y by FRIY 21—

|

M3 x 6 x Tmm I

Spacer |

AN—H— Steering Link |

RFTIVGTIVY
'_ ___________________
[ Step 10
/ 5mm Countersink Washer 44.
; SmMmRF T U Ty v — 7%

Bulkhead B
NI~y F—B

! M5 x 8 x 2.5mm 44.

Bearing

48mm / Pz

|
|
|
|
|
|
|
|
|
Ball Stud L=4 / ]
R=R2y Fl=4 ! M5 x 6.5 x 2.5mm AA) !
/ Brass Spacer |
/ TSAAR—H— |
|
|
|
|
|
|
|
|
|
|
|
I

/ Steering Arm - R
/ 277UV ST —1-R

Steering Arm - L
/ RFTI Tl |

Bulkhead A
NIV ~Ay K—A

/ M5 x 8 x 2.5mm 44.

/ Bearing
7Y T

4.8mm Ball Stud L=4
4.8mm R—)VLA % F L=4

/ =
/// Step8  yexzsm Lq

k / RATTYVIRRE

)




L2
3. Front And Rear Bulkhead Installation -0 TF'IIID

707k &VTINIVIANY FOR T

4 N
Step 11

Bulkhead A
NIy F—A

Bulkhead B
NI~y F—B

M3 x 6mm
Flat Head Screw
73v ANy FRTY) 21—

- J

u ’ Watching the Drivetrain Installation click here ‘ w
JL-;ERU Falﬂ
4 Drivetrain Installation /.EEiIl AT LRI

I
Step 1 Step 2

I
|
|
|
~

Cero Ultra Diff Bearing Housing High Profile

tAYIVES T4 TIRTY ‘/7‘\/\'7:)77“/\4713774111

Cero Ultra Diff Bearing Housing High Profile
€AVIVNS FAIRTYV T NGV G N(TAT 7LV

Assembled View
407 X

J

.11-



w “ﬁg
4. Drivetrain Installation / BEIVZFLOMH <2 = = = = 22
P

N
Step 3

I
Default Belt Tension Setting
BRENIV TV 3 VRE

Front Note Position
O bk EEE
- J

° ’ Watching the Front And Rear Shock Tower Assembly click here ‘
) N SN
5. Front And Rear Shock Tower Assembly ‘EER,UQQ{%

787k &VI7 a3y 727—0RHF

- M3 x 6mm
Left / {8l Button Head Screw
RavAy FRY)a—
( 4.8mm )
Ball Stud L=6
R—IVAZ Y FL=6
M3 x6x Tmm
Spacer
AR—H—

Bulkhead Cover - B
NI~y FAIN—-B

J

P

4.8mm
Ball Stud L=6
R—IVAZ Y F L=6

Front Shock Tower - A
U72avy827—-A

SMZ‘.‘:’ ’;gmm Note : Please repeat steps for Right Side assembly.
/"fre/ F‘;fg’ e THEBIAEOEIIER T Y TERVEL TR E L,

-12-



A
ACERO WD

5. Front And Rear Shock Tower Assembly
787k & V7 a3y 72703

W

/
.

M3 x 6mm
Button Head Screw
REUAY FRYY 21—

4.8mm
Ball Stud L=6
R—IVRZ Y K L=6

Bulkhead Cover - A
NVIAy FAN—-A

M3 x6x Tmm
Spacer
ANR—H—

J

Rear Shock Tower - A
U7vavye7—-A

£

4.8mm
Ball Stud L=6
R—IVRZ Y FL=6

M2.5 x 6mm
Socket Screw
Vv hRoYa1—

[ TEERBIARDMEILIERT v T EE)RLTEE L,

Note : Please repeat steps for Right Side assembly. ]

-

\

-

M4 x 7 x 2.5mm Bearing (4)
MAx7x25mmAN7 Y25 (4)

—

4.8mm Ball Joint (4)
4.8mmA—)IbTVaqLv+4)

\_/

1.0mm Stabilizer (1)
1.0mm X Z2ES 1 H— (1)

M3 x 4mm Set Screw (8)
M3x4mmtEy FRXJ) 21— (8)

e
4.8mm Stabilizer Ball (4)
4.8mm ZZESAHF—R—)L (4)

Stabilizer Locker (4)
ARZESAHY—OvhH—(4)

1.1mm Stabilizer (1)
1.1mm X2 ES 15— (1)

—

A
A g
ﬁf:?"lsif‘uk J,

Upper Deck (1)
TyIN—7vF(1)

= =
A

wi

=

M3 x 5mm Upper Deck Bolt Screw (4)
M3 x5mm 7 v /IN\—F v F RIV kT (4)

e

M3 x 6mm Button Head Screw (8)
M3 x6mm RZ ANy FXT1) 12— (8)

[

M2.5 x 10mm Socket Screw (4)
M25x10mm V4o v f X1 21— (4)

Twist Bar 19mm (2)
VA X F/IN—=19mm (2)

oy

B b B B

-13-



° ’ Watching the Front And Rear Stabilizer Assembly click here ‘

6. Front And Rear Stabilizer Assembly
70V &VTRAZESA T — DT

e’ N\

M3 x4mm
Set Screw
ty bR a1—

M4 x7x2.5mm
Bearing
77Uy

4.8mm
Ball Joint

1.1mm Stabilizer i SR

1.1mm A2 ESAH—

—?-—_—?Fi
Stabilizer Locker 4.8mm

ARESAH—OYH— stabilizer Ball
RBESAH—KR—)L

Assembled View
FAZRyAN]|

— !

ATTENTION
PLEASE I

Note: M3 x 4mm Set Screw does not need to
be tighten,just need to slightly touching
the stabilizer.
TEE M3x4mmty AT Y 1—IEARESA
H—&@w<AY I LEVWTLREEL, Y
FRIY1—ER2ES Y- LB LR
25 F—=5—TY. )

-

M3 x4mm
Set Screw
Yy bRV Ja—

NS S
2CERO WD

4 N\

M3 x 4mm
Set Screw
Yy bR Y-
M4 x7x2.5mm 4.8mm
Bearin i
1.0mm Stabilizer R ?ﬂi‘;fa PN
1.0mm RZ2ES A H— J_
-

Stabilizer Locker

r5 v A — 4.8mm
ARESAY—AYN Stabilizer Ball

RAZ2ESAHF—R—)b

Assembled View
#HT X

— !

ATTENTION
PLEASE I

Note: M3 x 4mm Set Screw does not need to
be tighten,just need to slightly touching
the stabilizer.
TEE I M3x4mmty FRT Y 1—IEAZ2ESA
H—&@w<AY 7 LEVTLREEL, Y
FRIV1—ER2ES AP —LB LR
25 F—5—T7. )

-

Set Screw
ty FRYY) 21—

-14.-



° ’ Watching the Upper Deck Installation click here ‘ ‘ 2 7 “&
7. Upper Deck Installation - £ EWD

7y IN—T v FOIIF

Vs

T

o 4

™ e A
Twist Bar 19mm Twist Bar 19mm
YA X FN—=19mm YA X FIN—=19mm
M2.5 x 10mm M2.5 x 10mm
Socket Screw Socket Screw
Voyy bbRo)a1— Viry hA9Ya—
M2.5x 10mm M2.5 x 10mm
Socket Screw Socket Screw
iy RZRGY 21— VioybR91)a1—
J \_ J

M3 x 6mm
Button Head Screw
REAIUANY FRY 11—

M3 x 5mm
' Upper Deck Bolt Screw

TYIN—=TYvFRIVERD

Ty

Upper Deck
TYN—TvF

~

M3 x 6mm
Button Head Screw
REAIANY KA 1) 21—

-15-



N2

SCERDO _EUW D=

N

h M3 x 12mm Button Head Screw (2)
] M3 x 12mm K2~y FX7 Y 1—(2)

_"‘"E'-'“' B V3 x amm by R 21— )

~

M3 x 6mm Button Head Screw (6)

M3 x6mm RZ ANy K7 1) 21— (6)
Cero Ultra Outer Shaft Hub 3mm (4)
OavIV S T IR2— %7 FINT3mm (4)

== | M3 x 4mm Set Screw (2)

@ M3 x 6mm Set Screw (4) |
i Cero SSK Shaft (2)

M3x6mm -ty X571 1—(4)
+OSSKY v 7 + (2)
M3 x 10mm Set Screw (4)
— M3 x10mm v F X1 12— (4)
Cero Ultra Knuckle (4
Oovibb> 7“/711/ (4)

W M4 x 16mm Turnbuc!(le (4)
M4 x16mm 2—>/\v 7 )b (4) Cero Ultra Body Shield Upper -A (1) /B (1)
O VIV R7F4—IVE7vI/N—-A(1)/B(1)

Cero Suspension Pivot Ball 4.8mm (2)
EOHRARYY 3Y ERY FR—)b 48mm (2) . : CI
Cero Suspension Pivot Ball 5.2mm (8) .
O HARYY 3V ERY FR—Ib5.2mm (8) 4.8mm Suspension Pivot Bushing (8) Upper Wishbone Spacer (8)

48mm YRRV Y 3V ERY F Ty v (8) TYIN—T 4y aR—2 AN—H—(8)

_3:_4.8mm Ball Stud L=9 (2)
4.8mmiKR—JV A%y FL=9(2)

OIM3x5x1mmORlng() m

1
V7@ Front Upper Wishborn Ball Cap 5.2mm (4)
ZAVE7YIN—"T v
o. M3 x 6 x 3mm Spacer (10) R—> R—bF ¥ v 7 52mm 4)
M3 x 6 x 3mm X X—14—(10)

: . M6 x 10 x3mm Bearing (8)
/o M6 x10Xx3mm 771 >% (8)

Cero Ultra Body Shield
Upper 70mm (2)
€AV S KT —
JU K7y 1x—70mm (2)

32mm Turnbuckle (2)
322mm 22— N\v 7L (2)
Front Upper Wishbone A (1) Front Upper Wishbone B (1)
38mm Turnbuckle (2) AV ETyIN—D1yYaR—=YA(1)  TAVITYN—D1vYaR—2B(1)

38mm Z2—>/\v )b (2)

— 4.8mm x 16mm Ball End (8)

4.8mmx 16mm R—JVIT > F (8)

_ KPI Outer Shaft (2)
KPIZ702—2 %7 b+ (2)

Rear Upper Wishbone B (1) Rear Upper Wishbone A (1)
D77 vIN— 1y aR—B(1) V77 yvIN—Jq4vaR—=2"A(1)

Cero Ultra Knuckle Plate - A(2) /B (2)
OIS FYIIVTL—FAQ2)/B(2)

-16-



° ’ Watching the Front And Rear Knuckle Assembly click here ‘ ‘ 2N\ 7 “ﬁa
7/ Y =/ /
9. Front And Rear Knuckle Assembly CERD, E%

P e e S
787k &7y 71VORFIT
-

Left / &=f Ceramic Grease
3y IIUR

Front Upper Wishbone A

N i i M4 x 16mm i
25T, Tumouce Assembled View
2=y IV ,%E..l_LIE

Upper Wishbone Spacer
TYN—"Tavva
K= AR—H—

™~ Upper Wishbone Spacer
TYyN—"Tqva

. Ry ZAR—H—

#

4.8mm Suspension

Pivot Bushing Front Upper Wishborn Ball Cap 5.2mm
4.8mm Y ARV 3V ZAZETYN—T Y2
Ry hSw s R—> R—IbF+v v 7 52mm
\ Wrench Body
(Not Included)
LY Fif
(HRIEEENTEYFEA. ) Note : Please repeat steps for Right Side assembly.
THEEBIAAOMEIIG AT Y TEEVIRLTIEEL,

- /

Left / &8l B\Cer_amic Grease
tS3Iv IR

10.5mm
Rear Upper Wishbone A P
V77 vIN= M4 x 16mm
JavTaR_VA Turnbuckle
A=V I\y 7L

Assembled View
4037 X

Upper Wishbone Spacer
TYN—Dq4vy¥a
K= AR—H—

Front Upper Wishborn Ball Cap 5.2mm
AV ETFYIN—=T1va
K= R—)bF+ v 7T 52mm

Upper Wishbone Spacer
TYN—"4va
A= AR—H—

.

‘/.

4.8mm Suspension
Pivot Bushing
4.8mm YAV 3>
ERY b Ty

Wrench Body
(Not Included)

]
(HRITEFETNTBYEEA. )

Note : Please repeat steps for Right Side assembly.
THER BIABOEIIERAT Y TEGVRLTEEWN,

-17 -



8. Front And Rear Knuckle Assembly
78>k &VTFHy7IVOR T

A

~

W

-dnlsalg:ili']!” SN L

ront Knuckle / 7a>k-Fv21b

Left / EfI
r M3 x 6 x 3mm ANR—1—

&
Locker
Thread Locker
xvnvo#
M3 x 10mm
M3 x 6mm Set Screw
Button Head Screw

ty bRYV)a—
REUAY FRY)1—

Cero Suspension Pivot Ball 5.2mm
O YAV 3>
ERY FR—)V 5.2mm

M3 x 6 x 3mm Spacer

Plate B
hd= L7 1

Cero Ultra Knuckle

tAvIVES FYIIb

Thread Locker
ES4=P4: |

O HARYY 3V
ERY FR—)b 5.2mm
-~

M3 x 6mm
Set Screw
Yy bR 21—

-~
-

5

-~
-~
-~
-
-~
e
-~
-~
e
-
-
-~
-~
-~
_ 7 Bearing
P 7YY
-~
_ 7 M3 x 6mm
- Cero Ultra Outer
Shaft Hub 3mm
M3 x5x1Tmm AoV b3S T7U2—
O-Ring 2+ 7 b/\NT3mm
ouvy
______________________ -
/
Step 3 /
Cero Ultra Body Shield /
Upper 70mm /
wAYIVES RTa /
=)V K7 v IN\—70mm /
/
/
M3 x 4mm /
Set Screw

/

ey b29Ya—,
/

/
2

Cero Ultra Body
Shield Upper A
OV S RT o
Y=V E7 v IN—A

Cero Suspension Pivot Ball 5.2mm - -
-~

~
|
|
|
|
|
|
|

Cero Ultra Knuckle |

FyoTL—t B

-

M6 x 10 x 3mm

Button Head Screw
REIAY FR7Ya

Step 2

I

4.8mm Ball Stud L=9
4.8mm R—JVRZ v FL=9

4.8mmx 16mm
Ball End
R—=IVIV R

~

4.8mm x 16mm
Ball End
R—IbIV K

38mm Turnbuckle
38mm Z—>I\v )b

Cero SSK Shaft
+OSsK+ 7 b+

M6 x 10 x 3mm
Bearing
NT7IVG

M3 x 6 x3mm
Spacer
AR—H—

Assembled View

Note : Please repeat steps for Right Side assembly.
THEE BIAMOMAIIERAT Y TEBRVIRLTEEL,

@
J

Note : Please repeat steps for Right Side assembly.
TERBIABOMBETIER Ty TERVIRLTEE L,

[




8. Front And Rear Knuckle Assembly
78>k &VTFHy7IVOR T

NS S
CLERO W D—

Reor Knuckle / V7 3+vy21b
Left / &£l

Step 1

4.8mm x 16mm
Ball End

K=V R 32mm Turnbuckle

32mm Z—>I\vJIb

> €IS Fy oL
17.6mm
Assembled View _ - exioxs
. - x10x3mm
4H31 [N -7 Bearing M6 x 10 3mm
_- 7Yy Bearing
_- O
~ Cero Ultra Outer
“ Shaft Hub 3mm
_ - oYL S T a—
- <% 7 bNT3mm
~
~
-~
-~
-~
-~

-7 Step2

M3 x 12mm
Button Head Screw
REIANY FRIY)a1—

M3 x 6 x3mm
Spacer
ANR—H—

Cero Suspension Pivot
Ball 4.8mm

O YAV 3>
ERy bAR—)L 4.8mm

Cero Ultra Knuckle

Plate A

pd=001%

FyoITL—FA /

N
~

Step 3

Cero Suspension Pivot Ball 5.2mm
O Y ARV 3>

a ~~ ERv bR—IV5.2mm

'Il:hriad Thread Locker
S 2o

M3 x 10mm
4.8mm x 16mm Set Screw
Ball End ty bR a1—
K—=ILIV KR M3 x 6mm Button Head Screw KPI Outer Shaft

M3x6mm RZUIAY RRT 1) 21— KPI7 98— %7 k

M3 x 6 x3mm
Spacer
AR—H—

Cero Ultra Knuckle

Thread

Locker
Thread Locker

ES=FA4 |

Cero Suspension Pivot Ball 5.2mm
OB ARV Y 3>
ERY FAR—IV5.2mm

M3 x 6mm
Set Screw
O-Ring

Yy bRY) 21— S
oyry

M3 x5x Tmm

Note : Please repeat steps for Right Side assembly.
TEER RIAEOEIERAT Y T EGVIRLTLEEW,

Assembled View
4837 X

Note : Please repeat steps for Right Side assembly.
THER R ABEOBILIEFA Ty TEBVIRLTEEW,

-19.-



SCLRO WD

2.5 x6 x 0.4mm E-Ring (8)
25x6x04mmE!) > (8)

0-Ring Cover (4)
O Shmspmee,

M2.9 x 1.9mm O-Ring (4)
M2.9x1.9mm OV > % (4)

Cero Big Bore Low Profile
Absorber Ball Cap (4)

oy IR7 o—7n774
WP IY—N—R—=IbFr v 7 (4)

Shock Silicon Cap (4)
YayovyarvFvv74)

Ol

\_ Yellow C2.7

Adjustable Ring (4)
AHEYT (4)

v EE Y IEX k(4 FR—IV) (4)

FAQ
L+ L)

Shock Piston (4 Holes) (4) Bottom Cap (4)

RELF+v7(4)

Ol

- m

M3 x 22mm Shock Shaft (4)
M3x22mm<I 3y oo+ 7+ 4

cl

Aluminum Spring Base Cover 14mm (4)
TIWVZR TV G R—ZH/N—14mm (4)

Shock Top Plastic Cap (4)
Yavy by T IFRvyT(4)

Upper Cover (4)
Ty IN—HIN— (4)

M12.5 x 1.5mm O-Ring (4)
M12.5x 1.5mmOYU >~ % (4)

W

M1.4 x 14 x 20.5mm 5.75T Spring (2)
M1.4x14x20.5mm5.75T XTIV T (2) A4 3 v 2 RF 1 (4) M14x14x20.5mm6.0T X725 (2)

Oil Shock Body (4) M1.4x 14 x20.5mm 6.0 T Spring (2)

White C2.6 J

° ’ Watching the Oil Damper Assembly click here ‘

9. Oil Damper Assembly / 11V IN— DI HF

SCLERO I-' IJID

~
4 N )
N
4 Shock Piston (4 Holes) \ ~ Ste p 5
Step 1 Y29 IER P @RI S
\ 1 10mm|
N ]
2.5%6x0.4mm ~ ' '
E-Ring ’SVE leéhm'}“t Ste p 4 Please pre-thread the ball end hole by using a M3 Screw.
EYS Y Sy hoeT SYAVFAVENNBHEIC. EIEMIZAEYTY—ILEEST,
37 —ER—ILF vy TR—IUERy TUTL T,
Cero Big Bore Low Profile [==3 !
2.5x6x0.4mm Absorber Ball Cap ATTENTION
E-Ring LT T v =R =P ol 'PLEASE
EVVT ) TIVY—=N—FR—=IbFrv S -
’ |
CORRECT
| @ R
|
N
Oil ShockBody |
A3y IRT A~ | Ceramic Grease
| vSIvIIIR
Ste p 2 : 0O-Ring Cover
l UV THN—
|
| Bottom Cap ???5 o
: RbLFryT
~
N
~N
M12.5 x 1.5mm O-Ring S M2.9 x 1.9mm
M125x 1.5mmOY >4 ~ O-Ring
N
Adjustable Ring S
\ GE DM ~ /

-20-



9. Oil Damper Assembly / F1 JV5 > IN\—DH {3+

NS00 777
SCERD £ D

P NS

e

Upper Cover

#450 Silicone Qil
#450 ) A=A A IV

Shock Top Plastic Cap
vavybvTTRev S

Shock Silicon Cap
Yavyy)avEey S

-

7"'//(’—73/\‘—\6

~

ATTENTION
PLEASE l

1.Fully extend the shock shaft until piston is at the bottom of shock body,

while holding the shock upright fill shock oil to the level shown on the diagram

to the left.

Y3y Y%7 bESIWT, EXMYHY 3 v IRT A —DRETICLTTEL,
FHILY3v IV ¥ 7 PESIVT. Y3y IFMIVEERIGRTOLSITEALTLEEL,

2.Slowly compress and extent shock shaft to remove any air bubbles under the piston.
[iEp by INENPNB LS. EX PV ZLTIRBHLTTEL. KBHECERET
EX b OBWMEEFTTEL,

3.Fully extent shock shaft, top up shock oil if necessary and allow to rest for 5 minutes

or until all air bubbles have been removed.

BEZ3avIVv I MESINT. ERM VBV IV IRTADRETIILTTFEL, #F
THIE, Y3y ANV ERBELTTEL., TEHAHNBESIE. 54<50vavy
EBEVTTEL.

4.Install Silicon Cap at an angle as shown in diagram below and bleed out any excess oil.
YAy IV )AVFY Y TERBIC. Y3 v I RF 4 —IEBYHTTTEL
PROFAIHRNTRZDHDERDRRTT

5.Fully tighten the cap and clean off any excess oil.
FrvTELODYEYHIFZERISDT. BN A IVEEK>TTFEL,

- -
® INCORRECT CORRECT
Install shock silicon cap on to shock body in an angle as shown,
it is normal for excess oil to leak out.

YAy IRT4—ITay o UAVF vy TERYHIF B L EG.
DEDFAIVHENE T, ZEEEDRRTT,

J

Vs

~
M1.4x14x20.5mm 5.75T M1.4x 14 x20.5mm 6.0T
Spring ( Yellow C2.7 Spring (White C2.6)
ATYVYG A2
Assembled View
Aluminum Spring Base Cover 14mm AT IS Aluminum Spring Base Cover 14mm
/ FIVZERTUYIN— AN —14mm \_ ALY ) / TIWERT Y HA—ZH/A—14mm
J \_ J

-21-



N =T
'JEE:R, ‘Eai"

\
] M3 x 3mm Set Screw (1) T e 28mm Turnbuckle (1)
M3x3mmty FXZ 12— (1) 28mm Z—>I\v 7L (1)
M3 x 6mm Flat Head Screw (4) I o 3mm Flat Head Washer (2)
M3x6mm 75w kAw K24 U 2— (4) 3mm 75y kAY FTv v —(2)
M3 x 8mm Flat Head Screw (2) M3 x 6 x 1.5mm Spacer (1)
M3x8mm 735w bAY KX 21— (2) M3x6x 1.5mm AN—1—(1)
M3 x 6mm Button Head Screw (4) M3 x 6 x 3mm Spacer (2)
M3 x6mm KEZU Ay KX1) 21— (4) M3 x6 x3mm ANX—H—(2)
M3 x 12mm Button Head Screw (3) M5.5 x 10mm Hex P
M3 Nuts (1) h utton Head 5x 10mm Hex Post (3)
M3 k(1) M3x12mm RH Ay FR71)1—(3) O M5.5 x 10mm 7~ FKZ b (3)

J:.- 4.8mm Ball Stud L=6 (1) — 4.8mm x 16mm Ball End (2)
. 48mm R—)VRAZy FL=6(1) 4.8mmx 16mm R—JLI Y K (2)
Battery Post 35MM (1)
m m’; Ny FY—KZ b 35MM (1)

M3 x 18mm Flat Head Screw (2) Graphite Upper Battery Plate (2)
M3x18mm 735w bAY FXS1J1—(2) IS2T77A 07 yIN=IN\vTU—=TL—F}(2)

i

T
a L o '.". e
EEETTD

3

Cero Servo Mount (1)
taH—RKIT (1) Motor Adaptor (1)
E—2=TEHET2—(1)

/

\_
D ’ Watching the RC Unit Installation click here ‘ Hq “&
10. RC Unit Installation / RCL=+y FOERY{H+ 2CLRO U D

( I
Battery Post 35MM
Ny 7Y —KZR F 35MM |
M3 x 8mm I
Servo (Not Included) Flat Head Screw |
H—RBERICREEFNTEVELA. ) IS5y kAw RXHY 21— |
J
e
7
L o e L L — —
re
7
7
3mm Flat Head - Ste p 2
Washer Phd
3rr‘1‘m 75/ k Pl 4.8mm
Ay FETZe— Ball Stud L=6
M3 x 12mm - R—IVRZ Y FL=6
Button Head Screw _ -
REVAY FRI)a1— -
e
Cero Servo Mount (
tAY—RIVU b |
I Servo Saver 23T
I H—ft 13— 23T
| M3 x6mm
Button Head Screw
' REYAY FRZU1—
- : J

.22.



NS——— T
10.RC Unit Installation / RC1=v ity —_SCERO LD

4 )

28mm Turnbuckle #
28mm 2=\ 7L D

14.2mm
——L'-— Assembled View
#HaL

4.8mmx 16mm 4.8mm x 16mm
Ball End Ball End
R—ILIVF R—IVIVF

Receiver (Not Included)

L—inN—

(REIRBEENTEYEEA. )

Double Sided Sticky Tape —‘
mET—7
| ESC(NotIncluded)
ESC (BHRIIFEENTEYEEA. )

| Double Sided Sticky Tape
HET—7
4

40 x40 x10mm Fan

(Not Included)

40 x40 x10mm 7 7>
(HRIIEEENTEYEEA. )

M3 x 12mm
Button Head Screw
REUANY FRY ) a1—

M3 x 6mm

Flat Head Screw
T7Zv ANy FRI)1— /
~
— ! Cable Duct At The Green Zone
ATTE"TIOH TI)—=VESDr—TIVERTY.
Pinion Gear Matching By The Slide Gap

PI-EASE RSA K¥ vy TTEZA V¥ THBELET.

Cable Duct
T—JIVER

-23-



10. RC Unit Installation / RC1. =y FOOEY{FF

NS T
'-'EE:”, ‘F.w‘g’

-

M3 x3mm
Set Screw
ty bR a2—-

Motor Adaptor
E—G—THETE2—

M3 x 6mm
Flat Head Screw
TZIY ANy FRY1)21—

64 Pitch 40T Pinion Gear (Not Included)
64y FAOTEZA > F¥7
(RBITFEFNATEY EEA, )

M3 x 6mm

~N
~N

M3 x6x1.5mm S

Spacer

ANR—H—
Graphite Upper Battery Plate
I577A4 T vIN—
Ny FY—FL—+

M5.5 x T0mm
Hex Post
NARA b

.

M3 Nuts
M3 Fv b+

Graphite Battery Plate
J5774 b

RyFU=TL—b

M3 x 18mm
Flat Head Screw
77y bANY RRIYa1—

>~ _  ButtonHead Screw
~ :\'J"\";'l‘/’\'y FRO)a1—

Motor (Not Included)
E-Z—(BRITIEEE
hTEYEA. )

N

Button Head Screw  ~
REIAY FRIY) 21— R

M3 x6x3mm N
Spacer
ANR—H—

Graphite Upper Battery Plate
ISIT7A4 T vIN—
Ny FY—=FL—F

Battery (Not Included)
Ny TF)— (HRAIKIEEE
nNTHVELA. )

M5.5 x T0mm
Hex Post
ANARR b

.24.



x>~
-EROD_

N

ACERO LMD

-

M3 x 6mm Button Head Screw (4)
M3 x6mmREZ Ay KX 21— (4)

M3 x 8mm Button Head Screw (2)
M3 x8mm REZ Ay FXZ1) 21— (2)

(g

M3 x 8mm Flat Head Screw (4)
M3x8mm 75w Ay FR7 11— (4)

e

M3 x T0mm Button Head Screw (2)

Flanged Nut - 4mm (4)
777IF v k-4mm4)

Brass Bumper 80G (1)
7SN I8—80G (1)

Cero Rear Graphite Body Plate (1)
TR U7IST774 b RT4TL—1(1)

Bumper (1)
INVIX—(1)

M3x10mm RZ ANy RRT1)1—(2)

\

Upper Bumper Holder (1)
7y IN—INYIN—RIVE— (1)

PEETrrETTTYTTTTTTIYTYD

Cut/ Ay b
Front Body Post (2)
7Y rRT4—RAF(2)

m

Cut/Av b

Rear Body Post (2)
UT7RT4—KRXF(2)

Foam Bumper (1)
TA—=LININ—(1)

Cut/AHv bk

Ay

Aluminum Upper Bumper (1)
TIVET v IN—=I\VIN—(1)

~

° ’ Watching the Front And Rear Body Post Assembly click here ‘

12. Front And Rear Body Post Assembly

787k & VT RT4— KA DT

N S
-0 ~Fw’7

C N

/

Aluminum Upper Bumper
TIVET v IN—IRVIX—

Brass Bumper 80G
P PZAVZACE: ]

Foam Bumper
VESINAY)

Front Body Posf
7av bR |
Fa—KX b+

Bumper
JASZAC

M3 x8mm
Flat Head Screw
75 Ay FRIY 21—

M3 x 6mm
Button Head Screw
REUANY FRY) 21—

M3 x 8mm
Button Head Screw
REIANY FRIYa1—

Upper Bumper Holder
TYIS=INY
N=FIg—

!
M3 x 8mm

Flat Head Screw

TZY AV FRIY 2=

\

.25



NS =
12. Front And Rear Body Post Assembly J-ERO EW.

Nt S o~ TR e 2P
7070 &7 KT — KA ORI

¢ A

M3 x 6mm
Button Head Screw
Rear Body Post R~y X7 71—
7R — KR b REIANY FRAIY 2

"y

Cero Rear Graphite Body Plate
R UTIST7A b RT4TL—F Rear Body Post
UT7RT4—KA b

L M3 x 10mm

Button Head Screw
REIAY FRY ) a1—

M3 x 10mm
Button Head Screw
REUAY FR7)a1—

Flanged Nut - 4mm
75Y%F v b-4mm

/

Note : Please repeat steps for Right Side assembly.
AR ABEOBILIER Ty TEGRLTIEEL,

Final Assembled View
AN




DRIVER  xs, DATE 15 . 18 , 2822

M FINAL POSITION (PR BESTLAP (B30

== C s e

_'EEPD l wﬂ CIRCUIT (w5) PYL  [LASS e BLINRY

H = ’7 Wz oes O mooorczw A oursoor | ] 0PEN STOCK
(] mooprey

W 7eack cst) WV aspuaerces) [ career e
1/18 SCALE RADIO CONTROL FUID LHASSIS B reacrion anEn) [ HiGH (8 M meorum =[] sow 4%
SETUP SHEET W 7RACK CONDITION (5303855 AArER) [ BumMPY ()

CEAf DIFF BODY ©WAves
anzEs) [ son (mw) | SHIELD Ow

VI sean (st) ALLOWED
(hRE/ERE)
wr/e

RIDE 43 °  pygpy

RIDE HETGHT
UFPPER o1 () L) £ 0 o
HKINGFIN T + 450 .
3 o . CAMBER ANDLE
HEX HsToy %g) JLES R o
THICKNESS 3.5 o .
BUMF 1.1 |————————

o SWAY BAR (V51832
Sl Jom STEER e pr 1 INK AGE SPRING Ga%) 11
ABSORB TWIST BAR PLACED INNER SFACER ‘3, R?IC ing _ Lt
SPACER b @ worrzonraL 1 ram e’low DROOP (HEETiE)
0 v BLADDER FOAM 16
4 Il O uerircaL (HETEES54) 1.6
ves 1m0 M | oumsror
REBOUND (3#7%5) (RS AL FRAD)
AOLLING 0 % _6.0m
= W CASTER (Ef) TOE ANGLE (R %) o
. o
ACKERBMAN SFACER | LOWER WISHPONE SHIMS 4 ;

LA TR B | RIDE HETGHT

Ol (HsFE) (it 35)
4 450 _ 50 mm_
BOLLING 50w
O PISTON (EE) [z ﬂmﬁg gm;
HEX 2o 23 @ HOLES ( )15 ]

nm

3.5 THICKNESS

LOWER WISHPONE SHIMY SWAY BAR (Fi142)

SPRING (%%%)
ABSOBE Q@ :;'s‘ggz); gvﬁfel‘ng 1.0 »m
SPACER Y UFPFPER LINKAGE TR0 EEE)
0 \ ) ALLowEr INNEFR SFPACER BLADDER FOAN DRO0P (HETE)
o CRETEERS4) 1.8
. nin7
ves [ mo
O DOWNSTOP
REBOUND (%75 (R LR D)
5.6
. TWIST BAR PLALED 0 » _2.0 mm
WU D HoRIZONTAL  gpo 4 p— TOE ANGLE (55) o
T A O vwrmem SPALER S 0 ° 2

REAR BODY POST

PLACED
4 M HORIZONTAL
' O UERTICAL
, W v ¥ O O
v MOTOHR MOUNT SCREWED FOSITIONING ‘

SCREWED
A ¥ES [] VES USED SET
O SIREW

FRONT THREAD 188
REAR THREAD 187 mm
WHEELBASE 257
WEIGHT 1320 ¢

: S WS ! S LOMMENT:
FRONT _QUF) SPUR CLAR (<) 88T I 64 PITCH |PIIIIUII GEAR 1) 42 T
L& Rush [ Rush )\ oron war _maanum 135 | aarmeav wer 1 6000 MAH
(B3%) . ;

ComPOUNs 36X y 4 36X | —

THSERT SET I SET ESC (%) HW XR10 Stock SERUO (amz) Power HD R15

wHEEL SET / SET Bopy (=) Twister wine (m®) Std

TIRE TREATIENT  Tankty I Anity FINAL DRIVE RATIO (&tt) [SPUR/PINION ¥1.9]:1 = 3.98




( CeroFWD ) Fianl Gear Ratio Chart / ( Cero FWD ) 7714 FIV¥ 7L FFv—F

6.28] 6.05| 5.84| 563 545 527| 511| 4.95| 4.81| 4.67| 4.54] 4.42] 4.30] 4.19] 4.09] 3.99] 3.89] 3.80| 3.71| 3.63| 3.55] 348
6.21] 598 577] 5.57 m.nﬁ_ 5.21| 5.05| 4.89| 4.75| 4.61| 4.49| 4.36| 4.25| 4.14]| 4.04] 3.94| 3.85| 3.76| 3.67| 3.59] 3.51 344
4.20

86.00
85.00

7.10]
7.02]

2.95| 2.90| 2.85
m.wlm_ 2.83] 2.78

Ratio No. OF 48 PITCH PINION GEAR
1.90 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 32 33 34 35 36 37 38 39 40 41 42 43 44 45 46
84 10.64 9.98| 9.39] 887 840| 7.98] 7.60| 7.25 6.94] 6.65
83 10.51] 9.86| 9.28| 8.76] 830| 7.89] 7.51] 7.17[ 6.86] 6.57| 6.31
82 10.39] 9.74 9.16| 8.66| 8.20| 7.79| 7.42| 7.08| 6.77] 6.49] 6.23] 5.99
(14 81 10.26] 9.62| 9.05| 855 8.10| 7.70 7.33] 7.00 6.69| 6.41| 6.16] 5.92| 5.70
m 80 10.13| 9.50| 8.94| 844 8.00| 7.60[ 7.24| 6.91| 6.61] 6.33] 6.08 5.85 5.63] 5.43
o 79 10.01] 9.38| 8.83] 834 7.90] 7.51] 7.15| 6.82 6.53| 6.25| 6.00 5.77| 5.56| 5.36| 5.18
78 9.88| 9.26| 8.72| 823| 7.80[ 7.41| 7.06| 6.74] 6.44| 6.18] 593| 5.70 549 5.29| 511 4.94
m 7 9.75| 9.14| 861 8.13| 7.70 7.32] 6.97| 6.65 6.36| 6.10 5.85 5.63] 542 5.23| 5.04[ 4.88] 4.72
o 76 9.63[ 9.03| 849 802 7.60] 7.22| 6.88] 6.56| 6.28] 6.02[ 5.78| 555 535| 516| 4.98] 4.81] 4.66[ 4.51
(7] 75 9.50[ 8.91| 838 792 750 7.13| 6.79| 6.48| 6.20f 5.94[ 5.70| 5.48| 528| 5.09] 4.91| 4.75| 4.60[ 4.45| 4.32
T 74 9.37| 8.79| 827 7.81| 7.40[ 7.03] 6.70| 6.39] 6.11| 586 5.62| 541 521 5.02] 4.85] 4.69] 4.54] 4.39] 4.26] 4.14
(&) 73 9.25| 8.67| 8.16[ 7.71] 7.30 6.94] 6.60] 6.30] 6.03] 578 555 5.33] 514 4.95| 4.78] 4.62| 447 4.33] 4.20] 4.08] 3.96
| 72 9.12| 8.55| 8.05] 7.60| 7.20[ 6.84] 6.51| 6.22| 595/ 5.70[ 5.47| 5.26] 507 4.89] 4.72| 4.56] 4.41| 4.28] 4.15] 4.02] 3.91] 3.80
o 4l 899 8.43| 7.94[ 749 7.10[ 6.75| 6.42| 6.13] 5.87| 562 540 519 500[ 4.82] 4.65] 4.50| 4.35] 4.22| 4.09] 397 3.85| 3.75] 3.65
[e) 70 887 831 7.82[ 739 7.00 6.65 6.33] 6.05 5.78| 554 532| 512 493 4.75| 459 4.43| 4.29] 4.16] 4.03] 391 3.80] 3.69] 3.59| 3.50
< 69 8.74| 8.19| 7.71| 7.28| 6.90 6.56| 6.24] 596/ 5.70| 546 5.24| 5.04| 486 4.68| 4.52| 4.37| 4.23| 4.10| 3.97| 3.86| 3.75| 3.64| 3.54| 3.45[ 3.36
LL 68 8.61] 8.08| 7.60[ 7.18| 6.80 6.46] 6.15| 587 5.62| 538 5.17| 4.97 4.79] 4.61] 446 431 4.17[ 4.04] 3.92] 3.80] 3.69] 3.59 3.49| 3.40[ 3.31] 3.23
o 67 8.11] 7.60| 7.15] 6.76] 6.40[ 6.08] 5.79] 553] 529 5.07[ 4.86 4.68 4.50( 4.34] 4.19] 4.05| 3.92| 3.80] 3.68] 3.58| 3.47| 3.38] 3.29| 3.20[ 3.12| 3.04] 2.97
(o) 66 8.36| 7.84] 7.38] 6.97| 6.60[ 6.27| 5.97| 5.70| 5.45| 523 502 4.82 464 4.48] 432[ 4.18] 4.05] 3.92| 3.80] 369 3.58 3.48[ 3.39] 3.30[ 3.22| 3.14] 3.06] 2.99
4 65 823 7.72| 7.26| 6.86| 6.50| 6.18| 5.88| 5.61| 537 5.15( 4.94] 4.75 4.57| 4.41| 4.26] 412] 3.98| 3.86| 3.74 3.63] 3.53] 3.43] 3.34| 3.25 3.17) 3.09|] 3.01] 2.94 2.87
64 7.60| 7.15| 6.76] 6.40| 6.08] 5.79| 5.53| 529 5.07| 4.86] 4.68] 4.50| 4.34| 4.19] 4.05| 3.92| 3.80] 3.68] 3.58] 3.47| 3.38] 3.29| 3.20| 3.12| 3.04] 2.97| 2.90| 2.83] 2.76
63 7.04 6.65| 6.30 599 5.70| 544| 520 4.99 4.79| 4.60[ 4.43| 4.28| 4.13| 3.99| 3.86| 3.74| 3.63| 3.52| 3.42| 3.33| 3.24| 3.5 3.07| 2.99| 292 2.85| 2.78| 2.72| 2.66
62 6.54| 6.20| 589 5.61| 5.35] 5.12[ 4.91| 471 4.53] 4.36] 4.21] 4.06] 393 3.80] 3.68) 3.57| 3.46] 3.37| 3.27] 3.18] 3.10] 3.02[ 295 2.87| 280 2.74] 2.68] 2.62| 2.56
Ratio No. OF 64 PITCH PINION GEAR
1.90 20.00 | 21.00 | 22.00 | 23.00 | 24.00 | 25.00 | 26.00 | 27.00 | 28.00 | 29.00 | 30.00 | 31.00 | 32.00 | 33.00 | 34.00 | 35.00 | 36.00 | 37.00 | 38.00 | 39.00 | 40.00 | 41.00 | 42.00 | 43.00 | 44.00 | 45.00 | 46.00 | 47.00 | 48.00 | 49.00 | 50.00 | 51.00 | 52.00 | 53.00 | 54.00 | 55.00 | 56.00 | 57.00 | 58.00 | 59.00 | 60.00 [ 61.00 | 62.00 | 63.00 | 64.00 | 65.00
112.00| 10.64| 10.13] 9.67| 9.25 8.18| 7.88] 7.60| 7.34]| 7.09] 6.86| 6.65]
111.00| 10.55| 10.04] 9.59] 9.17 811 7.81] 7.53] 7.27] 7.03| 6.80] 6.59| 6.39
110.00 1045| 9.95| 9.50| 9.09 804 774 746 7.21] 697 6.74] 6.53] 6.33] 6.15
109.00| 10.36| 9.86| 9.41| 9.00 7.97| 7.67] 7.40| 7.14] 6.90| 6.68] 6.47| 6.28| 6.09] 5.92
108.00| 10.26] 9.77] 9.33] 8.92 7.89| 7.60] 7.33| 7.08] 6.84] 6.62] 6.41| 6.22| 6.04] 5.86| 5.70
107.00] 10.17[ 9.68] 9.24| 8.4 7.82| 753 7.26] 7.01| 678 6.56| 6.35| 6.16] 5.98| 581 565 5.49|
106.00| 10.07[ 9.59] 9.15[ 876 7.75] 746 7.19| 6.94| 6.71] 6.50| 6.29| 6.10| 5.92| 575 559 544 530
105.00] 9.98| 9.50] 9.07[ 867 767] 739 7.13| 6.88] 6.65| 6.44| 6.23| 6.05| 587 570| 554] 539 5.25| 5.12|
104.00f 9.88] 9.41| 898| 859 7.60] 7.32| 7.06] 6.81| 6.59] 6.37| 6.18] 5.99| 5.81| 565] 549| 534 520 5.07| 4.94]
103.00] 9.79] 9.32[ 890] 851 753] 7.25] 6.99] 6.75] 6.52] 6.31| 6.12| 593 576 559 544 5.02| 4.89| 4.77]
102.00| 9:69| 9.23| 881 843 745 7.18] 6.92| 6.68| 646| 6.25| 6.06] 5.87| 570 5.54| 5.38| 5.24] 5.10] ».mu 4.85| 4.73] 4.61
o | 101.00 8.34 7.38| 7.11] 6.85| 6.62| 640| 6.19| 6.00| 582 564 548 533] 519 505 4.92[ 4.80| 4.68] 4.57| 4.46
<C [F00.00 8.26 731] 7.04] 679 655 633 613| 594| 576 5.50| 543 528 5.14] 500 4.87| 4.75| 4.63| 4.52[ 4.42| 4.32
ﬁ 99.00 8.18] 7.23| 697| 6.72| 649| 6.27| 607 588 570| 553| 537| 523 5.08 4.95| 4.82| 4.70| 4.50| 4.48| 4.37| 4.28| 4.18
98.00 8.10] 7.16| 6.90] 6.65| 642| 6.21) 6.01| 582 5.64| 548| 532 517/ 5.03] 4.90| 4.77| 4.66] 4.54 P&u_ 4.33| 4.23] 4.14] 4.05
x 97.00 8.01 7.09| 6.83| 6.58] 6.36] 6.14| 595| 576| 558 542| 527| 512 4.08) 4.85| 4.73| 4.61| 4.50| 4.39] 4.29] 4.19] 4.10[ 4.01] 3.92
w 96.00 7.93 7.02| 6.76| 6.51| 6.29] 6.08] 588 570] 553 536 521 507| 493| 480 4.68] 4.56] 4.45| 4.34| 4.24| 4.15| 4.05| 3.97| 3.88] 3.80
o) |-95.00 7.85] 6.94| 6.69| 6.45| 6.22| 6.02| 582| 5.64| 547 531| 5.16] 501 4.88) 475 4.63| 4.51] 4.40] A.wo_ 4.20] 4.10| 4.01) 3.92] 3.84| 3.76] 3.68]
T 94.00 7.77 6.87| 6.61] 6.38] 6.16] 595 576| 5.58| 541 525| 510| 4.96| 4.83| 470| 458| 447| 4.36| 425 4.15| 4.06] 3.97| 3.88] 3.80] 3.72| 3.64| 3.57
O |90 7.68 6.80| 6.54| 6.31] 6.09] 5.89| 5.70| 5.52| 535 520| 5.05| 4.91| 4.78| 4.65| 453| 442| 4.31| 421 4.11| 4.02| 3.93] 3.84] 3.76| 3.68] 3.61| 3.53| 3.46
= | 92.00 7.60] 6.72| 6.47] 6.24] 6.03] 5.83| 5.64] 546] 530 5.14| 4.99] 4.86| 4.72| 4.60| 448 437| 4.26| 4.16| 4.07] 3.97| 3.88] 3.80] 3.72| 3.64] 3.57| 3.50| 3.43] 3.36
m 91.00 7.52] 6.65| 6.40] 6.18] 596 5.76| 5.58] 5.40| 5.24| 5.09] 4.94] 4.80| 4.67) 4.55| 443 4.32| 4.22| 412 4.02| 3.93] 3.84] 3.76| 3.68] 3.60] 3.53] 3.46| 3.39] 3.33] 3.26
<+ [ 90.00 7.43] 6.58| 6.33] 6.11) 590 5.70| 5.52| 5.34| 5.18] 503| 4.89] 475 4.62| 4.50| 4.38) 428) 417 407| 398| 389 3.80| 3.72| 3.64
© | 89.00 7.35] 6.50| 6.26] 6.04] 583 5.64| 545 528 5.12| 4.97| 4.83] 4.70| 4.57| 445] 434] 423) 412] 403 393 384 376| 3.68] 3.60
LL | 88.00 7.27] 6.43| 6.19] 597 577] 557| 5.39] 5.23| 5.07 A.@ﬁ 4.78]| 4.64| 4.52| 440 429 418 4.08| 398 3.89| 3.80| 3.72| 3.63| 3.56 2.99]
[®) 87.00 7.19] 6.36] 6.12| 590 570 551| 5.33] 5.17| 5.01| 4.86] 4.72| 4.59| 4.47| 4.35| 4.24]| 4.13] 4.03] 3.94| 3.84| 376| 367| 359 3.52 2.95| 2.90]
<]
P4

84.00 6.94 6.14] 591 570] 550] 5.32| 5.15| 4.99] 4.84| 4.69| 4.56| 4.43] 4.31 4.09] 3.99] 3.89| 3.80| 3.71 3.63] 3.55[ 347 340 2.85| 2.80| 2.75

83.00 6.86 6.07| 584] 563 544| 526 509 4.93| 4.78] 4.64] 4.51| 4.38] 4.26] 4.15| 4.04| 3.94| 3.85| 375 3.67| 3.58| 3.50] 343| 3.36 m.@ 2.80] 2.75]

82.00 5.99| 577| 556 537] 519| 5.03| 4.87| 4.72| 4.58| 4.45| 4.33] 4.21] 4.10] 3.99] 3.90| 3.80] 3.71) 362 354 346 3.39[ 331 2.78] 2.73] 2.69 2.51

81.00 592 570 5501 5.31] 5.13| 4.96| 481 4.66] 4.53| 4.40 3.95| 385 3.75] 3.66| 3.58 3.50| 3.42| 335 327 2.75| 2.70] 2.65 248| 2.44

80.00 5.85| 563] 543| 524 507 4.90] 4.75| 4.61| 4.47| 4.34 3.90] 3.80| 3.71] 3.62| 3.53] 3.45| 3.38[ 3.30] 3.23 . 271 2.67| 2.62 245 2.41| 238

79.00 556| 536] 518 5.00] 4.84] 4.69] 4.55| 4.41| 4.29 3.85| 3.75| 3.66| 3.57] 3.49] 3.41| 3.34| 3.26| 3.19] 3.13| 3.06| 3.00] 294| 2.89| 2.83| 278 2.73] 2.68] 2.63| 259 242 2.38] 235 231
78.00 529| 5.11| 4.94| 4.78| 4.63] 4.49] 4.36| 4.23 3.80] 3.71] 3.61 3.53] 3.45| 3.37[ 329 3.22| 3.15| 3.09| 3.02| 296| 291| 3.15| 2.80| 274] 269| 2.65 2.60| 2.56] 2.39| 2.35)

77.00 5.04| 4.88] 4.72) 4.57| 4.43| 4.30| 4.18 3.75| 366| 3.57| 3.48] 3.40| 3.33] 3.25| 3.18| 3.11| 3.05[ 2.99] 293] 2.87) 2.81) 276] 271) 266| 261 257 252 2.36| 2.32

2.89] 283 278 2.72] 267] 263 258 253] 2.49
285 2.79] 2.74] 269| 264] 259 254 250 246 34| _2.30] 2.26] 2. )
281 2.76] 2.70] 265 2.60] 256] 251 247 2.42] 238] 2.34] 230 227 N.Nm_ 220 2.16]

2.33| 2.29

76.00 4.81| 4.66| 4.51] 4.38] 4.25| 4.13] 4.01] 3.90| 3.80] 3.70| 3. m.mln_ 3.44) 3.36] 3.28] 3.21
75.00 4.60| 4.45] 4.32| 419 4.07] 3.96 w.mlm_ 3.75] 3.65| 3.56| 3.48] 3.39] 3.31| 3.24] 3.17
4.26 3.52]

74,00 4.39 4.14] 4.02] 3.91] 380 370] 361 3.43] 33s5] 327] 320] 3.2




Spare Parts & Optional Parts /| AN7I\—*Y & 7 aFIbix—Y

3
a

&
[ Wy

tts
ftetsty

%

%
%
%%

."O
©
©
©
(o))

3RAC-BE4816/V3
4.8mm Ball Cap Set
- 16mm_V3

¥250 3RAC-BS4804/TE

¥680
7075 Aluminum 4.8mm HEX Ball
Stud H=4 (4pcs) - Teflon Coated
48mm7 V= R—LRZ Y FR4mm

48mm R—ILF vy TEY b JpeErava-7o09)

-16mmYV3

3RAC-BS4806/TE  ¥1530 3RAC-ER1003

¥250

7075 Aluminum 4.8MM Ball Stud E_Clip 1.0 x 3 x 0.2

L=6 (10 pcs) - Teflon Coated

70757 1VZ4.8MM R—JLAR Y R R

- 10pcs

6mm (10pcs) - 770>~ F>% E7J7 1mm(PI£E) x 3mm

(94%) x 0.2mm (B3 - 104

3RAC-ER2506
E-Clip2.5x6x0.4
- 10pcs

E-21)w 7 2.5mm(PIFF) x 6mm
(542) x 0.4mm (B3) - 1048

¥150

3RAC-PN2010  ¥150
M2 x 10mm Steel Pin
-5pcs

M2 x 10mm RF—jLE>
- 58

3RAC-P3 ¥250
P3 O Ring (2.9 X 1.9mm)
(5pcs,

)
P30-J2% (2.9 X 1.9mm)
(5pcs)

J.'lno
-

‘,7/?

==

EE

SAK-40B ¥310
Universal Shaft Roller For
3racing Sakura
3L— % -Sakura 1=
N—=H)Vovy7bO—>—

SAK-50 ¥760
Body Post & Bumper For
3racing Sakura
3L—> >4 -Sakurafl
RTA—RAR&INVIN—

SAK-A509
Stabilizer Locker for
Sakura Advance
Sakura Advancef
2EESAY—Ovh—

¥850 SAK-A538

¥3390
M1.4x14x20.5

Spring Set
M1.4x14x20.5

XTIV Gy

SAK-A538/BK ¥510
M1.4x 14 x20.5_4.25T
C3.40 (2 pcs)_Black
M1.4x14x20.5_4.25T X7
2T BAY)-T 5wy

SAK-A538/BU ¥510
M1.4x 14 x20.5_5.0T
C2.95 (2 pcs)_Blue
M1.4x14x20.5_5.0T 27
U7 EAY) -EW

SAK-A538/CL ¥510
M1.4x 14x20.5_6.5T
C2.40 (2 pcs)_Clear
M1.4x14x20.5_5.0T X7
2T BAY) -7

=

=SS

=E

—

=

=

i

Ll

= e

SAK-A538/GR  ¥510
M1.4 x 14 x 20.5_5.25T
C2.80 (2 pcs)_Green
M1.4x 14 x20.5_5.25T 27
U2 (0BAY) - 7)—>

SAK-A538/GY  ¥510
M1.4 x 14 x20.5_6.25T
C2.50 (2 pcs)_Grey
M1.4x 14x20.5_6.25T 27
U2 (2BAY) - TL—

SAK-A538/0OR
M1.4x 14 x20.5_5.5T
C2.75 (2 pcs)_Orange

¥510 SAK-A538/PU

¥510
M1.4x 14 x 20.5_4.5T
C3.25 (2 pcs)_Purple

M1.4x14x20.5_5.5T A7 M1.4x14x20.5_45T RS

VT (2ABAY) - ALY

DT (AEAY) - IN=T I

SAK-AS538/RE ¥510
M1.4x 14 x20.5_4.75T
C3.10 (2 pcs)_Red
M1.4x14x20.5_475T A7
U» EAY)-Lv

SAK-A538/WH  ¥510
M1.4x 14 x20.5_6.0T
C2.60 (2 pcs)_White
M1.4x14x20.5_575T A7
U>J MEAY) -0

SAK-AS538/YE ¥510
M1.4x 14x20.5_5.75T
C2.70 (2 pcs)_Yellow
KIT-ADVANCE 21
IAVIZ72aN2 8

o
S

o
®
®

8
$. ¢
8“""

@
®
¢

3RAC-P5 ¥250 3RAC-DP09  ¥4680 3RAC-TR328 ¥430 3RAC-BS48032/TE ¥2000  SAK-C101 ¥3600 SAK-C101/A  ¥800 SAK-C101/B  ¥600
P5 O Ring (4.8 X 1.9mm) Big Bore Piston 1.1 x 4 64 Titanium 3mm 7075 Aluminum 4.8mm Gear Differential Set Gear Differential Housing  M3.6 x 9.5x 0.1 Spacer
(5pcs) EvsRTEV AR Turnbuckle - 28mm (2 Pcs)  L=3.2 Roll Bar Ball For 3RACING Cero For 3RACING Cero For 3RACING Cero
P50-U% (48X 1.9mm) 11x4 64F 52> 3mma—> (7 LSSFDCE[; ;eﬂfnafsmf? 3RACING CerofizAa™ 3RACING Cerof3ZA™/Lk  3RACING CeroFAM3.6 x

N\ - 7V =4.8mmlL=3.20—)b/\— S £ W S5 £ Sy Q—H—
(5pcs) I\ )b - 28mm(2pcs) H (101 - 25 3 b WS 7778y E SXTTTINTIVY 9.5x0.1 AR—4
SAK-C101/C ¥600 SAK-C101/D  ¥1000 SAK-CI101/E ¥1000 SAK-C102 ¥2000 SAK-C103 ¥2400 SAK-C104 ¥8000 SAK-C104/AL  ¥8000
Front Pulley Housing For  Diff. Outer Joint 2mm For  Diff. Outer Joint 2mm Front Solid Axle Main Centre Pulley 20T For Main Graphite Chassis Aluminum Main Chassis
3RACING Cero 3RACING Cero FWD For 3RACING Cero Sport Body For 3RACING Cero  3RACING Cero For 3RACING Cero 2mm For Cero Ultra
AYILNS TZavE 3RACING Cero FWDFA 77  3RACING Cero Sport 7 3RACING Cero A70O0>/ b 3RACING CeroM 3RACING CeroFg XA~ 3RACING Cero B 7)1
T=U—=N\IIVJ TR—I34 > F2mm TTIR—=I34R2mm YUY R TUX)VAEE ta—T—1)=20T

IZ77 b=

SAAV Vv —22mm

o)

o

SAK-C105 ¥2000 SAK-C105/V2  ¥2000 SAK-C106 ¥2000 SAK-C107 ¥2000 SAK-C108 ¥2000 SAK-C109 ¥600 SAK-C110 ¥600
Graphite Lower Wishbone — Graphite Lower Wishbone Rear Graphite Lower Front Lower Damper Ball ~ Rear Lower Damper Ball - Suspension Pivot Bushing  Suspension Pivot Bushing
For 3RACING Cero For 3RACING Cero Ulfra  Wishbone For Cero Mount For 3RACING Cero  Mount For 3RACING Cero  4.8mm For 3RACING Cero  5.2mm For 3RACING Cero
IZ774 NI TSI MR AT~ UT 95774 ML 3RACING CeroB70O0> b 3RACING Cero3U7” ™M O H ARV a3y & A YAV ER
Ay yaR—> DAy R—> TAYYAR—Y THEVIN—R—)b I BV R—=)L TV

_29_

Ry T vy 4.8mm

W T 5.2mm



Spare Parts & Optional Parts /| AN7I\—*Y & 7 aFIbix—Y

<
D
9
9

o
<
D
)

QQQ
4

SAK-C111 ¥460 SAK-C112 ¥460 SAK-C113 ¥460 SAK-C114 ¥600 SAK-C115 ¥1200 SAKCI16 ¥2400 SAK-C117 ¥3200
Downstop Mount For M5 Bowed E-Ring For Mé Bowed E-Ring For Suspension Pivot Ball Suspension Pivot Ball Aluminum Bulkhead Aluminum Motor Mount
3RACING Cero 3RACING Cero 3RACING Cero 4.8mm(Steel) For Cero 4.8mm (TI) For Cero For 3RACING Cero For BRACING Cero
3RACING Cerof3£01 3RACING Cerofd 3RACING Cerofd €O HRRY YAy ¥ wngaxyygy . SRACNG Cerotn 3RACING Cero8 01 77
AR TIIV R MSEFEY Y M6EREY >4 Rw kA=l 4.8mm $J2 Fw FE—l 48mm 4t 7 IVIINLIANYE JVEE—2—XTVh

SAK-C118 ¥600 SAK-C118A ¥1000 SAK-C119 ¥400 SAK-C120 ¥400 SAK-C121 ¥400 SAK-C122 ¥400 SAK-C123 ¥800

Spur Gear Locker For Titanium Spur Gear Locker Motor Mount Battery Spacer Belt Tension Nut For Cero Ultra_Diff Bearing Cero Ultra_Diff Bearing Steering Post M8.5 x 12.5

3RACING Cero For 3RACING Cero M2.5 x 4 x 6 For Cero 3RACING Cero Housing high profile Housing Low profile For 3RACING Cero

3RACING Cerofft0 3RACING Cerof3F %> Ee S 42 NUAE S = L) 2 eV 2N AUV TAIRTIVT £AYIVES T4 TRT7YY 3RACING Cerofit O X7

ZN—ET Oy — ZIN—FT OvH— — ZR—H—M2.5x4x6 Frvarvfyk INTIVGINATOT7AIN INIIVT O—=TAT7AIb 7Y RIS M85x12.5

SAK-C124 ¥3000 SAK-C125 ¥800 SAK-C126 ¥2400 SAK-C127 ¥2400 SAK-C128 ¥2000 SAK-C129 ¥2200 SAK-C129A ¥2200

Steering System For Twist Bar 19mm For Front Shock Tower For Rear Shock Tower For Cero Ulira Bulkhead Cero Ultra_Graphite Cero Ulira_One Piece

3RACING Cero 3RACING Cero 3RACING Cero 3RACING Cero Cover Standard Upper Deck_é4 Graphite Upper Deck_é4

3RACING Cerof8tzA 3RACING Cerof8tA 3RACING CeroFBEIVIL b 3RACING CeroFAtHRY Rduio)[ S RAVIVriaN avIVhZ IS T7A OvILhS TVE=X T

RTTIVY VAT s

VA ZARN—=19mm

S7arvhravyso—

WhZ U7y 7—

YR A= REE— R

TYIN=T 64

ST74 TYIN—TvF64

&
&

2
g

“

&

&
if

.

VA

SAK-C130 ¥2200 SAK-C130A ¥2200 SAK-C131 ¥800 SAK-CI131A ¥1000 SAK-C132 ¥600 SAK-C133 ¥1000 SAK-C134 ¥1000
Cero Ultra_Graphite Cero Ultra_One Piece M3 x 5 Upper Deck M3 x 5 Titanium Upper Cero Ultra Ball Cero Stabilizer Set Cero Front Upper

Upper Deck_55 Graphite Upper Deck_55  bolt screw Deck Bolt Screw Joint 4.8 o Z22e3 wishbone

OIS IS5T74A OVIVNS TVE=R T M3X5TVIN=TY M3 x5FZ> Ty aviLhz R— 1F—tvh fed=D = 7 e
TvIN—TvF55 ST7ANTYIN—TvH55 F RIVbRD IN—=TvF RILbRY JIZEE AN Ay YAR=Y
SAK-C135 ¥600 SAK-C136 ¥600 SAK-C137 ¥800 SAK-C138 ¥800 SAK-C138A ¥1000 SAK-C138B ¥1000 SAK-C139 ¥1200
Cero Upper wishbone Cero Ultra Front Upper M4 x 16 Turnbuckle Cero Suspension pivot Cero Suspension pivot Ball - Cero Suspension pivot Ball - Cero Suspension pivot
Spacer wishborn Ball Cap 5.2mm M4 x 16 2—>/\v¥ )b Ball_5.2mm_SJ2 with Screw 4.5mm x 5.2mm - with Screw 6.5mm x 5.2mm  Ball_5.2mm_é4Tl

A 7yN—Drya £O9IV S 7OV R vIS— D1 O YA Y3V E O PAXYVaVERy s O YAV YIVERYE O ARV ¥
R—> ZAR—H— w¥aR—=> R—)bF vy T52mm

ARy bAR—JV 5.2mm SJ2

R—IVRT 45mm x 5.2mm

AR—IVERT 6.5mm x 5.2mm

A hR—)b 5.2mm 64Tl

&

000
o

oy
.’ —
.0

SAK-C140 ¥1800 SAK-C141 ¥2400 SAK-C142 ¥1600 SAK-C143 ¥1600 SAK-C144 ¥1600 SAK-C145 ¥400 SAK-C146 ¥800
Cero Ultra Knucle Cero Ultra Knucle Cero Ultra Outer Cero Ultra Outer Cero Ultra Outer M4 x 6x 10O Roing Cero Ultra Body

Plate twoo)bh> Fv b Shaft_Hub_3mm Shaft_Hub_3.5mm Shaft_Hub_4mm M4 x6x10U>%7 Shield Upper

Rd=ld17 AvIVNS TR~ avIVhS T oR— LavILhS TR~ OIS RT
FyIITL—b 27 FN\T3mm 247 RNT3.5mm v 7 M\T4mm A—=IVRT Y IN—

_30_



Spare Parts & Optional Parts /| AN7I\—*Y & 7 aFIbix—Y

-
o
®

SAK-C147 ¥3000 SAK-C147A ¥1000 SAK-C1478B ¥1600 SAK-C147C ¥3000 SAK-C147D ¥1600 SAK-C147E ¥600 SAK-C148 ¥2800
SSK Shaft For SSK Outer Shaft For SSK Main Shaft For SSK Swing Shaft set SSK Swing Main Shaft Drive Shaft Bush Universal Swing Shaft For
3RACING Cero 3RACING Cero 3RACING Cero For Cero FWD For 3RACING Cero FWD  For Cero FWD 3RACING Cero

3RACING Cero8 3RACING CeroF8 3RACING CeroA 3RACING Cero FWDAS SSK 3RACING Cero FWDFI SSK 3RACING Cero FWDF+HA  3RACING CerofBt0 1=
tOsSsK v 7+ ©ASSK7IZ— v Tk LASSKAA > v T+ RAVGTIv Ty h RAVGAAL VD% Tk RSA472v 7T va AN & 02752 AN
SAK-C148A ¥1600 SAK-C148B ¥1000 SAK-C148C ¥600 SAK-C148D ¥1600 SAK-C149 ¥800 SAK-C150 ¥7000 SAK-C150A ¥1600
Universal Swing Main Shaft  Universal Swing Outer Rear Swing Shaft Axle Universal Swing Main Sh- Rear Upper Wishbone Big Bore Low Profile Ab-  Big Bore Low Profile Ab-
For 3RACING Cero Shaft For 3RACING Cero Housing For Cero Ulfra aft 2mm Pin For Cero Sport For 3RACING Cero sorber For 3RACING Cero  sorber Spring Base For
01z N\—=HIL A1 O 1z N\=YIL A1V T AT TNT TAXR=YBIZN-HYIL woyrrv/i— OBy sR7 O—7 3RACING Cero
DIRAVIw TR GTI2—v Tk GRIINGD G AAVTAAL Y%7 2mmEY & pyaR—>

O774I1V 77V —I\—

OBy R7 O—70774
I 7TV —=IN=2 TV GR=Z

&
)

&
&

§

O
O

/‘

SAK-C150B ¥800

SAK-C150C  ¥3000

SAK-C150D

SAK-C150F

¥600 SAK-C150E ¥1200 ¥800 SAK-C150G ~ ¥300 SAK-C151 ¥2600
Big Bore Low Profile Ab-  Big Bore Low Profile Ab-  Big Bore Low Profile Ab-  Big Bore Low Profile Ab-  Big Bore Low Profile Ab-  Big Bore Low Profile Ab- Servo Mount For
sorber Ball Cap For sorber Main Body For sorber Diaphragm For sorber Shaft M3 x 22 sorber Adjustable Ring For sorber O Ring M12.5 3RACING Cero
3RACING Cero 3RACING Cero 3RACING Cero For 3RACING Cero 3RACING Cero 1.5 For 3RACING Cero — 3RACING Cerof
€0 YIS RT O—T0774 EviRFIERET O EY AT O—FOT74 0 EvoRT O—Ta774 EAEYIET O-—gaorL YAEVTRT A-THI7 ppg_geyvb
WTPTI=R=R— V¥ T TY—INRTA WTPTV=IN—=FAT TSI W FTV—IN—STtM3x22 TV =N=TIwRET YT AW T TV == 0V> T
SAK-C152 ¥600 SAK-C153 ¥1800 SAK-C154 ¥600 SAK-C155 ¥2200 SAK-C156 ¥600 SAK-C157 ¥8000 SAK-C157/AL  ¥8000
Cero Servo Horns For Rear Graphite Body Plate Upper Bumper Holder Aluminum Upper Bumper  Vertical Rear Body Post Graphite Main Chassis Aluminum Main Chassis
3RACING Cero For 3RACING Cero For 3RACING Cero For 3RACING Cero For 3RACING Cero For 3RACING Cero FWD  For 3RACING Cero FWD
3RACING Cerof8 3RACING Cerof8to U 3RACING Cerofit 0 3RACING CeroRt R 3RACING CeroftR 3RACING Cero FWDF%>  3RACING Cero FWDH
O H—RK—> TIZT7AMRTATL—F  TyIN=N\VIN—FRILA— TIVETvIS—IN> ) \— FEHUTRTARAL TrA A= TIVEA Vv —
SAK-C157A ¥2000 SAK-C158 ¥3000 SAK-C159 ¥800 SAK-C160 ¥400 SAK-C161 ¥2400 SAK-C162 ¥1000 SAK-C163 ¥600
Graphite Upper Deck Aluminum Motor Mount S3M306 (Japan ) Belt Cooling Fan Mount Servo Mount For Motor Adaptor For Battery Post 35MM For
For 3BRACING Cero FWD  For 3RACING Cero FWD  102T For Cero FWD For 3RACING Cero FWD 3RACING Cero FWD 3RACING Cero FWD 3RACING Cero FWD
3RACING Cero FWDF 3RACING Cero FWDF 3RACING F3S3M306 3RACING Cero FWDA 3RACING Cero FWDMAH 3RACING Cero FWDF 3RACING Cero FWDHA
IZT7ANTYvIN—FT v+ TIVEE—R—IUE (BAR) N)V k1027 BHT7URIUE Y—RIIU b E—2—THT2— Ny TU—RZF 35MM
SAK-C163A ¥600 SAK-C164 ¥1000 SAK-C165 ¥2000 SAK-C166 ¥1000 SAK-F79A ¥510 SAK-F79B ¥510 SAK-F79/V2 ¥1190
Battery Post M5.5 x 10mm  Graphite Battery Plate Weight Distribution 80G Rear Outer Shaft Metal Differential Gear Metal Differential Gear Metal Differential
For 3RACING Cero FWD For 3BRACING Cero FWD  For 3RACING Cero FWD For 3RACING Cero FWD Set 10T For SAK-F79 Set 18T For SAK-F79 Gear Set (10T&18T)
3RACING Cero FWDA /X'y 3RACING Cero FWDA > 3RACING Cero FWDA 3RACING Cero FWDA SAK-F79R A2V T 7 SAK-F79B A%V T 7 AT TF
FYU=RAFM55X10mm  T7A by F)—=TFL—F  FY80G UTTO2—v Tk F7v k10T

_31 -

F7Lv 18T

7742y H(10T&18T)




Il =Y 2 -V 4 J NJ )V —
[ ANV 4 LS TN LY
www 3 racing:com:hiks

Copyright © 2022 World Space CAD Industrial Co., Ltd. / IR E e 5




